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Priifbericht-Nr.: 16804777 002 Auftrags-Nr.: 1140019037 Seite 1 von 11
Test Report No.: Order No.: Page 1of 11
Kunden-Referenz-Nr.: 623365 Auftragsdatum:  2015-04-30

Client Reference No.: Order date:

Auftraggeber: Hongkong Koon Technology Ltd.

Client: 6th/F, 268# building, Nanchang industial park, Gushu, Baoan, Shenzhen, China
Priifgegenstand: Acoustic hood

Test item:

Bezeichnung / Typ-Nr.: RF-13, RF-15, RF-18
ldentification | Type No.:

Auftrags-Inhalt;
Order content:

Noise isolation testing

Priffgrundlage:

1o tpeciieation: As instruction by the dlient

Wareneingangsdatum: 2015-04-30

Date of recaipt:

Priifmuster-Nr.: N/IA

Test sample No.:

Priifzeitraum: 2015-05-04 - 2015-05-04
Testing period.

Ort der Priifung:

Bth/F, 268# building,
Place of festing:

Nanchang industial park,

F i TOV Rhei (China) Ltd.
Testing laboratory:

Priifergebnis*: Pass
Test result*:

geprift von / tested by:

4 kontrolliert von / revjiewed by:
20150506 Yu Hongxi/PE R 2015-05-06 en Waikang/ Reviewer

Datum Name / Stellung Untersohiiit Datum “Name / Stellung Untorschrift
Date Name / Posilion Signatore Date Name i
Sonstiges | Other:

The test method was raised by the client. TUV Rheinland test engineer conducted and conformed the nolse
isolation can be up to 23 dB(A).
Remark: As the test photos changed, 16804777 001 cancelled.

Zustand des iy I ig und
Cendition of the test item at deffvary Test ifem complete and undamaged
“Logende: 1 =senrgut FErT 3= beliedigend 4= ausraichend 5= mangahaft
Pass) = anisaricht 0.5 Fm;. i o NA NIT = icht getestet
Legend 1= vory good 2= goor = satistactory 5= peor
Piass) = passad am test specification(s) lel fabed a.m fest NIT = nol tasted

Dieser Prilfbericht bezieht sich nur auf das o.g. Prifmuster und darf ohne Genehmigung der Prtlhh"ﬁ nicht
auszugsweise vervielfiltigt werden. Dieser Bericht nicht zi eines
This fest report only relates to the a. m. fest sample. Without parmission of the rssJ cenler this test repart is nol permitted to be
dupiicated in extracts. This fest reporf does not enlitle to camry any test mark

TUV Rheinland LGA Products GmbH - Titystralle 2 + D - 90431 Numberg - Tel.: +42 911 655 5225 - Fax: +49 911 655 5226
Mail: service@de.tuv.com - Web: www. luv_c
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	主要特点：
	内置写字板与产品一体成型，玻璃钢材质

